

### Specifications

Collection(s)	-
Colour(s)	Charcoal, Denim, Lava, Natural
Warwick Brand	-
Usage	Drapery / General Domestic
Composition	44% Viscose 21% Linen 21% Polyester 14% Cotton
Pattern match	Yes
Pattern repeat (cm)	H: 4.5 x V: 7
Railroaded	No
Continuous	No
Lead weighted	No
Width (cm)	145
Weight (gsm)	500
Origin	EU
Stain Repellent	No
FIAA Care Label*	3
WCAA Care Label*	3

\*Please refer to Warwick Price List or Website [www.warwick.com.au](http://www.warwick.com.au)

### Test Results

Abrasion Martindale (ISO 12947, 12kPa)	15000-20000 Cycles
Seam slippage (mm) (ISO 13936-2, Load 180)	Warp 4.40, Weft 4.00
Pilling resistance (ISO 12945-2)	4
Colourfastness to light Xenon arc (ISO 105-B02, blue std 6)	>6
Colourfastness to rubbing (ISO 105-X12)	Dry 4/5, Wet 4
Dimension change - laundering (%) (ISO 5077/ISO 6330. 7BA)	Warp -2.80, Weft -4.90
Dimension change - hanging (%) (AS2663.1.B)	Warp 0.3, Weft 0.0
Free and Hydrolysed formaldehyde (ISO 14184-1:1998)	Not Detectable
Flammability AS/NZS 1530.2-1993 Flamability Index (0 - 100)	-
Spread Factor (0 - 40)	Length -, Width -
Heat Factor (0 - upward)	Length -, Width -
Flammability AS/NZS 1530.3-1999 Ignitability (0 - 20)	-
Spread of flame (0 - 10)	-
Heat evolved (0 - 10)	-
Smoke developed (0 - 10)	-

